



# TEST REPORT

5001 East Philadelphia Street  
Ontario, California – USA 91761-2816  
Ph: 909.472.4100 | Fax: 909.472.4243  
<http://www.iapmoibt.org>

**REPORT NUMBER:** 2131-24002 **PROJECT NUMBER:** 42863

**REPORT ISSUED:** July 11, 2024

**Client:** Casa Di Sassi **Contact:** Rick Mast  
167 Maple Street  
Apple Creek, OH 44606  
Ph: 330-830-9760

**SUBJECT:** Adhered Manufactured Stone Masonry Veneer [AMSMV]

**CODE/STANDARD:** ICC-ES *Acceptance Criteria for Adhered Manufactured Stone Masonry Veneer, [AC51]*, Approved June 2018 (Editorially revised January 2021)

**TEST DATE(S):** From March 04, 2024 to June 20, 2024

**CONCLUSION:** The Casa Di Sassi AMSMV complies with the requirements of ICC-ES AC51, June 2018 [Editorially revised January 2021] and ASTM C1670-2018

Prepared & Submitted By:

---

Sanjay "Jay" Mishra  
Vice President of Building Product Testing

---

*All testing and sample preparation for this report was performed under the continuous, direct supervision of IAPMO Institute of Building Technology (IBT), unless otherwise stated. The statement of compliance, if stated, is based on the test results compared to the standard specifications without considering measurement uncertainty. The observations, test results and conclusions in this report apply only to the specific samples tested and are not indicative of the quality or performance of similar or identical products. Only the Client shown above is authorized to copy or distribute the report, and then only in its entirety. Any use of the IAPMO IBT name for the sale or advertisement of the tested material, product or service must first be approved in writing by IAPMO IBT.*

---